
 

 

 

 

Public Facilities Needs 
Assessment and Impact Fee 

Study 
 

Prepared for the  

Village of Jackson 

by Trilogy Consulting, LLC 

August 2023 

 

 

 

 

  



Village of Jackson Impact Fee Study 
Table of Contents 

 

 
 

Table of Contents 

CHAPTER ONE: INTRODUCTION ............................................................................................................................. 2 

INTRODUCTION ......................................................................................................................................................... 2 

Table 1 - Existing Development Fees ..................................................................................................................... 3 
[...]
Capacity with Largest Well out of service - before 2006 1,220          gpm

1,756,800  gpd



Village of Jackson Impact Fee Study 
Chapter 6: Water Impact Fee Analysis 

 

 29 
 

ALLOCATION OF COSTS AND WATER IMPACT FEE CALCULATION 

The cost included in the original impact fee calculation was $822,663, with the capacity to serve 

1,000 residential equivalent units, or REUs. The actual cost of construction of Well No. 5 was 

recorded as $859,110. The cost of construction of Well No. 6 was $529,212.1 Well No. 6 is sized 

to provide 80% of the capacity of Well No. 5, so it was determined that Well No. 6 could 

provide capacity for 800 REUs.  

 

The total cost of the two new wells was $1,388,322. However, the Village has been collecting 

water impact fees since 2006. Through 2021, $1,375,609 has been collected, which is nearly the 

full cost of the two new wells.  

 

The Village has two water system projects to extend service to future areas of development; 

one recently completed water main extension and one planned future water main extension. 

The Village recently completed a 12-inch diameter watermain extension south along County 

Road P. This water main extension is within the future growth area of the Village and is 

adjacent to areas planned for future industrial and non-retail commercial development, 

between USH 45 and CTH P, south to Western Avenue. 

 

The second water system project is a water main extension to expand the high side pressure 

zone system north of the Village. This would serve new development on the north side of the 

Village and provide looping between the high- and low-pressure districts. This is a future 

project for which the timing will be determined by the pace of new development. 

 

The cost of these projects is shown in Table 25. Since both main extensions serve both new 

development and system looping functions, fifty percent of the costs were included in the 

proposed water impact fee. 

 

The projected future residential equivalent units are based on the projected growth in the 

number of households between 2020 and 2040, from Table 3, plus an allowance for 

nonresidential development. Nonresidential water sales are currently about 50 percent of 

residential sales. If nonresidential growth occurs in proportion to residential growth, the Village 

could expect an estimated 1,833 REUs between 2020 and 2040. This compares to 773 REUs 

between 2010 and 2021. Based on these assumptions, a water impact fee of $946 is 

recommended. 

 
1 Costs obtained from Jackson Water Utility annual reports on file with the Public Service Commission of Wisconsin. 



Village of Jackson Impact Fee Study 
Chapter 6: Water Impact Fee Analysis 

 

 30 
 

Table 25 - Estimated Water System Expansion Costs and Proposed Impact Fee 

 
 

 
 

 

 

 

 

Project Description

Estimated 

Cost

Impact Fee 

Portion

Watermain Extension - CTH P 
(1)

3,368 LF of 12-inch watermain 

and appurtenances $864,383 $432,191

Watermain Extension - High Side Zone Expansion 
(2)

10,620 LF of 12-inch watermain 

and appurtenances $2,604,030 $1,302,015

Total $3,468,413 $1,734,206

Projected Future Residential Equivalent Units (REUs) 1,833

Impact Fee per REU $946

(1) Costs are from the project bid schedule, and include a proportionate share of road repair and general site 

costs.
(2) Estimated costs are from the "Water & Sewer Expansion Analysis", Village of Jackson, October 2021, City 

Water, LLC.



Village of Jackson Impact Fee Study 
Chapter 7: Sanitary Sewer Service Fee Analysis 

 

 31 
 

CHAPTER SEVEN: SANITARY SEWER SERVICE FEE ANALYSIS 

INTRODUCTION 

The Village of Jackson owns, maintains, and is responsible for the sanitary sewer collection 

system and wastewater treatment plant, to handle all sanitary sewage in the Village and 

portions of the surrounding Towns. The treatment plant was originally constructed in 1978 and 

has received several upgrades and expansions as the Village has grown. Much of the treatment 

plant is now nearing the end of its functional life; this and stricter standards for phosphorus 

treatment require modifications and additions to the existing plant. 

The Village began collecting a sewer impact fee in 1999 to pay for a portion of the expansion of 

the wastewater treatment plant. In 2010, this fee was converted to a sewer service fee and 

applies to each new connection to the Village sewer system.  In 2022, a new facilities plan for 

the wastewater treatment facility was prepared by Town & Country Engineering, Inc. This 

document was reviewed and relied upon for the assumptions and projections regarding the 

treatment plant expansion plans, capacities, and cost estimates that went into the analysis of 

the updated sewer service fee, as explained in this chapter. 

EXISTING AND PLANNED SANITARY SEWER FACILITIES 

The sanitary sewer collection system consists of about 44 miles of sewer mains of varying 

diameters, which flow into one of two main interceptors and from there into the treatment 

facility. Only one lift station is currently needed within the collection system, to pump 

wastewater flow from the Twin Creeks subdivision south of Cedar Creek in the southern end of 

the Village. 

 

Existing facilities for sewer collection and treatment are shown in Table 26. The treatment 

facility has current capacity to treat 1.69 million gallons per day of wastewater on average, as 

well as the amount of pollutant loadings shown. While currently the overall amount of flow is 

not yet at capacity, several of the loadings have exceeded the plant’s rated capacity during peak 

events, as shown in Table 27. The treatment of wastewater includes preliminary, secondary, 

and tertiary processes, with the disinfection using chlorination and de-chlorination, followed by 

discharge to Cedar Creek. The complete facility contains about 20 buildings and structures, 

most of which need replacements or upgrades.  

 

Recommendations in the plan include renovations to most existing buildings, upgrades to the 

aeration basins, new selector basins for added phosphorus removal, an additional clarifier to 

increase treatment capacity, the addition of a UV disinfection system, expansion of the storage 



Village of Jackson Impact Fee Study 
Chapter 7: Sanitary Sewer Service Fee Analysis 

 

 32 
 

garage, construction of a new waste receiving station, and the addition of a new aerobic 

digester. Once the recommended upgrades and expansions are complete, the facility will have 

the capacity to treat, on average, 2.046 million gallons of wastewater per day. A breakdown of 

the recommended plan by facility, and the estimated cost, is shown in Table 28. 

 

Table 26 - Existing Sewer Facilities 

 
 

Wastewater Treatment Facility

Design 

Capacity Units

Annual Average Flow 1.69              MGD

Max Day Flow n/a MGD

Peak Hourly Flow 6.25              MGD

BOD 2,710            lbs / day

TSS 3,188            lbs / day

NH3-N 320                lbs / day

Phosphorus 64                  lbs / day

Sanitary Sewer Collection System

Main Diameter Length (feet)

6" 2,358            

8" 142,043        

10" 17,642          

12" 28,836          

15" 11,344          

18" 13,798          

21" 4,601            

24" 5,277            

30" 5,846            

36" 422                



Village of Jackson Impact Fee Study 
Chapter 7: Sanitary Sewer Service Fee Analysis 

 

 33 
 

Table 27 - Current Wastewater Treatment Inflows 

 

Current Treatment Demand

Units

Annual 

Average 

(2017-2021)

% of 

Capacity

Max Monthly 

Average       

(2017-2021)

% of 

Capacity

Annual Average Flow MGD 1.227             72.6% 1.357             80.3%

BOD lbs / day 2,555             94.3% 2,685             99.1%

TSS lbs / day 3,233             101.4% 3,699             116.0%

NH3-N lbs / day 213                 66.6% 216                67.5%

Phosphorus lbs / day 64                   100.0% 73                  114.1%



Village of Jackson Impact Fee Study 
Chapter 7: Sanitary Sewer Service Fee Analysis 

 

 34 
 

Table 28 - Recommended Facility Plan Cost Estimates 

 

Phase 1 - Administrative, Storage, Tertiary Treatment Est. Cost (Alt. 3)

05 - Site Work $705,750

STR. 10 - Service Building $1,523,100

STR. 60 - Tertiary Filter Building $2,094,100

STR. 70 - Disinfection Tank $579,500

STR. 95 - Storage Garage $698,500

Additional Contractor Costs $840,200

Electrical Costs $1,400,300

Total Phase 1 Construction Cost $7,841,450

Phase 2A - Process Upgrade Est. Cost (Alt. 3)

05 - Site Work $1,176,250

05 - Additional Site Work $36,800

STR. 15 - Influent Screening Building $410,900

STR. 20 - Pretreatment Building $761,200

STR. 20 - Existing Waste Station $326,600

STR. 25 - Existing Septage Tanks $124,000

STR. 30 - Aeration Basins $780,500

STR. 31 - RBC Tanks $50,000

STR. 32 - Selector Basins $961,600

STR. 35 - Aeration Control Building $26,700

STR. 40 - Secondary Clarifiers #1 & #2 $109,000

STR. 45 - Secondary Clarifiers #3 & #4 $1,215,800

STR. 46 - Secondary Clarifier #6 $868,100

STR. 50 - Secondary Sludge Building $1,002,500

STR. 55 - RAS Pumping Station $48,000

STR. 65 - Blower Building $330,400

Additional Contractor Costs $1,234,300

Electrical Costs $2,057,100

Projected Inflationary Increase (1) $3,056,409

Total Phase 2A Construction Cost $14,576,159

Phase 2B - Solids Handling Upgrade Est. Cost (Alt. 3)

05 - Site Work $470,500

STR. 75 - Gravity Thickener $30,000

STR. 81 - Sludge Drying Beds $40,000

STR. 82 - Sludge Processing Building $1,787,200

STR. 85 - Sludge Storage Tank $80,000

STR. 90 - Sludge Pumping Building $317,700

STR. 80 - New Aerobic Digestors $1,651,800

Additional Contractor Costs $656,600

Electrical Costs $1,094,300

Projected Inflationary Increase (1) $1,625,901

Total Phase 2B Construction Cost $7,754,001

Engineering, Admin, Legal, Contingencies $6,841,000

Total Project Costs $37,012,700

(1) Assumes inflation of 4 percent per year for six years.



Village of Jackson Impact Fee Study 
Chapter 7: Sanitary Sewer Service Fee Analysis 

 

 35 
 

SANITARY SEWER SERVICE FEE CALCULATION 

While the improvements recommended in the facility plan will be utilizing and repurposing 

many of the existing structures and buildings, the extent of the renovations will result in what 

will essentially be a new facility, intended to serve the Village projected population and growth 

through 2045. Because of this, the fee was calculated in a straightforward manner, using the 

full estimated costs of the improvements and the entire capacity of the plant after expansion is 

complete. 

 

The first step in the calculation of the service fee is to determine the unit to which it is charged. 

Currently, the fee is charged per Residential Equivalent Unit (REU), which is the amount of 

wastewater a typical residential user in the Village discharges into the treatment plant. In 2010, 

this was determined to be 300 gallons per day, but wastewater demands have changed since in 

the past 13 years. Water use (and related wastewater discharge) for residential users has been 

on a downward trend for several years. The facilities plan contained more recent data on sewer 

use for all customers of the Village sewer utility. Based on this data, the typical residential 

customer discharges 41,274 gallons of wastewater per year into the sanitary sewer collection 

system. However, the treatment plant influent flow is higher than the billed sewer use from 

customers because it contains infiltration and inflow (I/I). Infiltration and inflow is generally 

clear water that seeps into the collection system through cracks in the collection mains, usually 

at times of heavy rain or snow melt. The determination of the REU must account for that I/I, so 

that it reflects the actual capacity of the planned treatment plant. While the Village is 

undertaking steps to reduce its I/I, currently it is about 50 percent of influent flows at the 

treatment plant. The average residential flow per customer, therefore, was multiplied by two to 

come up with the total REU definition of 82,548 gallons per year. 

 

The planned capacity of the expanded treatment plant is 2.046 million gallons per day, or 

746,790,000 gallons per year, as shown in Table 29. The capacity divided by the REU definition 

results in a total capacity of 9,047 REUs that can be served by the expanded and upgraded 

treatment plant. Currently, average annual wastewater influent at the plant is the equivalent of 

5,574 REUs, so the plant is being designed to serve an additional 3,473 REUs, for both 

residential and commercial / industrial development, in future growth.  

 

The calculation of the service fee is shown in Table 30. The total cost of the improvements 

($37,012,700) is divided by the total capacity, in REUs, of the planned treatment plant. This 

results in a sewer service fee of $4,091 per REU. This will apply to both residential and non-

residential development. The number of REUs assigned to a new non-residential use should be 



Village of Jackson Impact Fee Study 
Chapter 7: Sanitary Sewer Service Fee Analysis 

 

 36 
 

based on an estimate of the proportionate sewer flows it will generate compared to a typical 

residential customer. The facilities plan is projecting significant commercial and industrial 

growth, so a substantial share of sewer service fees is expected to be generated from non-

residential fees.  

 

Because the Village will likely be issuing debt to finance the improvements to the treatment 

plant, it should increase the amount of the service fee annually to reflect the interest that it will 

pay on its debt, in whichever form that ultimately takes. The recommendation of this analysis is 

to increase the fee annually by the annual interest rate the Village pays on the debt issued for 

the construction of the plant improvements.  

 

Table 29 - Determination of Residential Equivalent Unit 

 
 

 

Table 30 - Calculation of Sewer Service Fee 

Design Capacity

Average Annual Influent Flow 2.046                 MGD

746,790,000     gallons

Residential Equivalent Unit

Average Annual Billed Residential Flow per Customer 41,274               gallons

Plus 50% Infiltration & Inflow 41,274               gallons

Total Residential Equivalent Unit 82,548               gallons

Number of REUs in Design Capacity 9,047                  

Total Project Costs $37,012,700

Total REUs Served 9,047                    

Cost per REU $4,091

New REUs Served 3,473                    



Village of Jackson Impact Fee Study 
Chapter 8: Recommended Fees and Implementation 

 37 
 

CHAPTER EIGHT: RECOMMENDED FEES AND IMPLEMENTATION 

INTRODUCTION 

The purpose of this study was to prepare a public facilities needs assessment and calculate an 

appropriate impact fee that recovers the proportionate share of the capital cost of new or 

expanded fire, parks, police, water and sewer facilities in the Village of Jackson to serve new 

development. The report fulfills the public facilities needs assessment procedural requirement 

under Wisconsin Statutes §66.0617. 

To determine the appropriate amount of the fees, the following analysis was performed: 

• An inventory was conducted of the existing facilities in the Village. 

• Forecasts were made regarding future conditions in the Village. 

• Service level standards to be provided by the planned facilities were determined. 

• Costs of the planned projects were allocated to the proportionate share of facilities that 

are needed to serve new development during the planning period. 

• A schedule of proposed impact fees was calculated for each facility type. 

RECOMMENDED IMPACT FEE SCHEDULE 

Based on the analyses described above, this study recommends that the Village can impose 

impact fees up to the amounts shown in Table 31. This amount reflects the maximum amount 

that the Village could impose, based on the application of Wisconsin Statutes 66.0617. The 